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Patient presents with heavy menstrual bleeding 

Urine hCG + Discuss with patient. 
Consult Ob/Gyn. 

Detailed history including: 
- Menstrual: menarche, frequency, duration, how often saturating pad/tampon, pain/cramping, LMP 
- Sexual: gender, sexual orientation, sexual behavior (types of sex, contraception, condom/barriers)  
- Bleeding: (modified from ACOG Committee Opinion 785, 2019): 

1. Does your period usually last 7 or more days? 
2. Do you experience “flooding” or overflow your pad/tampon in 2 hours or less during most periods? 
3. Have you ever been treated for anemia? 
4. Has anyone in your family been diagnosed with a bleeding/clotting disorder? 
5. Have you had excessive bleeding after a dental procedure or surgery? 
6. Have you ever had a blood clot in your body (ie VTE)? 

Physical exam including orthostatic vital signs, external genital exam (prn), abdominal exam, skin exam (petechiae/bruising). 

History of vaginal sex 

History of irregular 
periods 

Answered yes to any 
bleeding questions above 

Send GC/CT/trich NAAT +/- other STI screening. 
Consider speculum exam. 

Send FSH, LH, prolactin, DHEAS, total/free testosterone, SHBG, 17OH-P 
in addition to labs below.  

Send von Willebrand panel, PT/PTT,  
consider type/screen in addition to labs below. 

Send CBC+d, retic, iron studies (ferritin, serum iron, TIBC), TSH, free T4 
 

Current pelvic pain 

Get transabdominal pelvic ultrasound. 
If ever sexually active consider bimanual exam to evaluate for PID. 
Consider GC/CT/trich NAAT if not yet sent. 

Structural 
abnormality 

present 

Consult Gyn 

Consider Adolescent 
Medicine consult and  
go to treatment pathway. 
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Mild anemia (hgb >10) 

- Ferrous sulfate 325mg qHS. 
- Consider naproxen 250-500mg BID with food for first 3-5 
days of period. 
 

Contraindications to estrogen? 
- migraine with aura 
- personal history of VTE 
- Other: CDC MEC link 

Consider combined oral contraceptive 
with 30-35mcg ethinyl estradiol (e.g. 
Sprintec). 

Consider norethindrone acetate 5-10mg  
daily. 

Follow up with PCP or Adolescent 
Medicine, suggest within 2 weeks if active 
bleeding.   

https://www.cdc.gov/reproductivehealth/contraception/pdf/summary-chart-us-medical-eligibility-criteria_508tagged.pdf
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Moderate anemia (hgb 7-10) 

Active heavy 
bleeding or 

symptomatic anemia 

Ferrous sulfate 650mg qHS 

Contraindications to estrogen? 
- migraine with aura 
- personal history of VTE 
- Other: CDC MEC link 
- other: CDC MEC link 

Start combined oral contraceptive with 30-
35mcg ethinyl estradiol (e.g. Sprintec) 

- if active bleeding, start q12h until 
bleeding stops, then daily 
- if no active bleeding, start daily 

Start norethindrone acetate 5-10mg  daily 

Follow up with Adolescent Medicine 
within 1 week. Refer to Hematology Clinic. 

Consider admit to Hematology. 
Consider type & screen. 

Get FSH, LH, free testosterone, 
DHEAS, prolactin, 17OH-P, von 

Willebrand panel if not yet done. 

Consult Hematology and 
Adolescent Medicine 

https://www.cdc.gov/reproductivehealth/contraception/pdf/summary-chart-us-medical-eligibility-criteria_508tagged.pdf
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 Severe anemia (hgb <7) 

Hemodynamic 
instability, hgb <5 

Iron repletion / transfusion per Hematology. 

Contraindications to estrogen? 
- migraine with aura 
- personal history of VTE 
- Other: CDC MEC link 
 

Start combined oral contraceptive with 30-
35mcg ethinyl estradiol (e.g. Sprintec) q6h. 

Administer with ondansetron.  

Start norethindrone acetate 5mg q6h. 

Consider admit to PICU. 
Consult Hematology and Adolescent 

Medicine. 
Obtain type & screen. 

Bleeding 
slowing 

- Continue COC q8h x3 days 
then give q12h x2 weeks, 
then daily. 
- Follow up with Adolescent 
Medicine within 1 week of 
discharge. 
- Outpatient follow up with 
Hematology   
  

- Consult Gynecology 
- Consider COC q4h. 
- Consider addition of tranexamic 
acid 1300mg q8h. 
- Consider change to COC with 
50mcg EE or IV estrogen. 
 
  

Get FSH, LH, total/free 
testosterone, SHBG DHEAS, 

prolactin, von Willebrand panel if 
not yet done. 

Admit to Hematology. 
Consult Adolescent Medicine. 

Obtain type & screen. 

Obtain transabdominal pelvic 
ultrasound if not yet done. 

Structural 
abnormality 

present 

Consult Gyn 

Bleeding 
slowing 

- Continue NEA q8h x3 days 
then give q12h x2 weeks, 
then daily. 
- Follow up with Adolescent 
Medicine within 1 week of 
discharge. 
- Outpatient follow up with 
Hematology 
  

- Consult Gynecology 
- Consider addition of 
tranexamic acid 1300mg q8h. 
 
  

https://www.cdc.gov/reproductivehealth/contraception/pdf/summary-chart-us-medical-eligibility-criteria_508tagged.pdf

